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A1. GSM 

Peak-to-Average Ratio 

 

Mode GSM850 Limit: 13dB 

Mod. GPRS class 8 EDGE class 8 Result 

Lowest CH 0.24 3.20 

PASS Middle CH 0.24 3.24 

Highest CH 0.20 3.32 

 

Mode GSM1900 Limit: 13dB 

Mod. GPRS class 8 EDGE class 8 Result 

Lowest CH 0.24 3.32 

PASS Middle CH 0.20 3.24 

Highest CH 0.24 3.40 

  



 

 SPORTON INTERNATIONAL INC. Page Number :  A1-2 of 15 

 TEL : 886-3-327-3456    

FAX : 886-3-328-4978    

 

 

 FCC RF Test Report Report No. : FG5N2308 

 

 

 

 

GSM850 (GPRS class 8) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 824.2 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   31.29 dBm         

 Peak   31.51 dBm         

 Crest   0.22 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 4.JAN.2016  17:13:00

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 824.2 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   25.25 dBm         

 Peak   28.55 dBm         

 Crest   3.30 dB          

  10 %   2.56 dB          

   1 %   3.12 dB          

  .1 %   3.20 dB          

 .01 %   3.24 dB          

 

Date: 4.JAN.2016  17:23:42

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 836.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   32.16 dBm         

 Peak   32.36 dBm         

 Crest   0.20 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 4.JAN.2016  17:13:13

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 836.4 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   26.06 dBm         

 Peak   29.33 dBm         

 Crest   3.26 dB          

  10 %   2.60 dB          

   1 %   3.16 dB          

  .1 %   3.24 dB          

 .01 %   3.28 dB          

 

Date: 4.JAN.2016  17:23:56

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 848.8 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   32.97 dBm         

 Peak   33.21 dBm         

 Crest   0.24 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.20 dB          

 .01 %   0.20 dB          

 

Date: 4.JAN.2016  17:13:26

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  16 dB

Center 848.8 MHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   26.78 dBm         

 Peak   30.17 dBm         

 Crest   3.39 dB          

  10 %   2.68 dB          

   1 %   3.24 dB          

  .1 %   3.32 dB          

 .01 %   3.36 dB          

 

Date: 4.JAN.2016  17:24:09
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.8502 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   27.48 dBm         

 Peak   27.70 dBm         

 Crest   0.22 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 4.JAN.2016  17:38:35

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.8502 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   23.71 dBm         

 Peak   27.07 dBm         

 Crest   3.35 dB          

  10 %   2.68 dB          

   1 %   3.24 dB          

  .1 %   3.32 dB          

 .01 %   3.36 dB          

 

Date: 4.JAN.2016  17:49:04

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.88 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   28.22 dBm         

 Peak   28.41 dBm         

 Crest   0.19 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.20 dB          

 .01 %   0.20 dB          

 

Date: 4.JAN.2016  17:38:45

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.88 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   24.52 dBm         

 Peak   27.77 dBm         

 Crest   3.26 dB          

  10 %   2.64 dB          

   1 %   3.16 dB          

  .1 %   3.24 dB          

 .01 %   3.28 dB          

 

Date: 4.JAN.2016  17:49:19

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.9098 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   28.97 dBm         

 Peak   29.18 dBm         

 Crest   0.22 dB          

  10 %   0.16 dB          

   1 %   0.20 dB          

  .1 %   0.24 dB          

 .01 %   0.24 dB          

 

Date: 4.JAN.2016  17:38:57

Att  30 dB*

 

 A 

TRG

RBW 10 MHz

AQT 3.125 msRef  35 dBm

Offset  17.1 dB

Center 1.9098 GHz  2 dB/ Mean Pwr + 20 dB

LVL

3DB

1 SA

VIEW

1E-5

1E-4

1E-3

0.01

0.1

 Complementary Cumulative Distribution Function (100000 samples)

         Trace 1            

 Mean   25.14 dBm         

 Peak   28.55 dBm         

 Crest   3.41 dB          

  10 %   2.72 dB          

   1 %   3.32 dB          

  .1 %   3.40 dB          

 .01 %   3.44 dB          

 

Date: 4.JAN.2016  17:49:32
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26dB Bandwidth 

 

Mode GSM850 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.314 0.306 

Middle CH 0.312 0.293 

Highest CH 0.308 0.301 

 

Mode GSM1900 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.296 0.308 

Middle CH 0.265 0.308 

Highest CH 0.305 0.312 
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GSM850 (GPRS class 8) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           22.99 dBm

   824.182000000 MHz

ndB [T1]   26.00 dB 

BW 314.000000000 kHz

T1

Temp 1 [T1 ndB]

           -2.67 dBm

   824.044000000 MHz

T2

Temp 2 [T1 ndB]

           -1.67 dBm

   824.358000000 MHz

Date: 4.JAN.2016  17:00:51

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           17.97 dBm

   824.216000000 MHz

ndB [T1]   26.00 dB 

BW 306.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.06 dBm

   824.047000000 MHz

T2

Temp 2 [T1 ndB]

           -8.57 dBm

   824.353000000 MHz

 

Date: 4.JAN.2016  17:15:06

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           24.47 dBm

   836.384000000 MHz

ndB [T1]   26.00 dB 

BW 312.000000000 kHz

T1

Temp 1 [T1 ndB]

           -1.63 dBm

   836.246000000 MHz

T2

Temp 2 [T1 ndB]

           -0.71 dBm

   836.558000000 MHz

Date: 4.JAN.2016  17:01:35

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.41 dBm

   836.396000000 MHz

ndB [T1]   26.00 dB 

BW 293.000000000 kHz

T1

Temp 1 [T1 ndB]

           -5.81 dBm

   836.255000000 MHz

T2

Temp 2 [T1 ndB]

           -7.15 dBm

   836.548000000 MHz

 

Date: 4.JAN.2016  17:15:37

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           25.58 dBm

   848.781000000 MHz

ndB [T1]   26.00 dB 

BW 308.000000000 kHz

T1

Temp 1 [T1 ndB]

           -0.45 dBm

   848.649000000 MHz

T2

Temp 2 [T1 ndB]

            0.03 dBm

   848.957000000 MHz

Date: 4.JAN.2016  17:02:09

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           19.40 dBm

   848.824000000 MHz

ndB [T1]   26.00 dB 

BW 301.000000000 kHz

T1

Temp 1 [T1 ndB]

           -7.38 dBm

   848.651000000 MHz

T2

Temp 2 [T1 ndB]

           -5.46 dBm

   848.952000000 MHz

 

Date: 4.JAN.2016  17:16:14
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           21.10 dBm

     1.850205000 GHz

ndB [T1]   26.00 dB 

BW 296.000000000 kHz

T1

Temp 1 [T1 ndB]

           -4.36 dBm

     1.850050000 GHz

T2

Temp 2 [T1 ndB]

           -4.97 dBm

     1.850346000 GHz

 

Date: 4.JAN.2016  17:28:53

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           15.60 dBm

     1.850187000 GHz

ndB [T1]   26.00 dB 

BW 308.000000000 kHz

T1

Temp 1 [T1 ndB]

          -10.99 dBm

     1.850049000 GHz

T2

Temp 2 [T1 ndB]

           -9.59 dBm

     1.850357000 GHz

 

Date: 4.JAN.2016  17:40:11

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           20.33 dBm

     1.880026000 GHz

ndB [T1]   26.00 dB 

BW 265.000000000 kHz

T1

Temp 1 [T1 ndB]

           -6.22 dBm

     1.879880000 GHz

T2

Temp 2 [T1 ndB]

           -6.56 dBm

     1.880145000 GHz

 

Date: 4.JAN.2016  17:29:26

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.41 dBm

     1.879990000 GHz

ndB [T1]   26.00 dB 

BW 308.000000000 kHz

T1

Temp 1 [T1 ndB]

           -9.81 dBm

     1.879848000 GHz

T2

Temp 2 [T1 ndB]

           -9.26 dBm

     1.880156000 GHz

 

Date: 4.JAN.2016  17:40:40

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           21.27 dBm

     1.909782000 GHz

ndB [T1]   26.00 dB 

BW 305.000000000 kHz

T1

Temp 1 [T1 ndB]

           -4.97 dBm

     1.909652000 GHz

T2

Temp 2 [T1 ndB]

           -4.84 dBm

     1.909957000 GHz

 

Date: 4.JAN.2016  17:29:59

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 3 kHz

VBW 10 kHz

SWT 115 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           16.58 dBm

     1.909763000 GHz

ndB [T1]   26.00 dB 

BW 312.000000000 kHz

T1

Temp 1 [T1 ndB]

          -10.11 dBm

     1.909643000 GHz

T2

Temp 2 [T1 ndB]

           -8.64 dBm

     1.909955000 GHz

 

Date: 4.JAN.2016  17:41:12
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Occupied Bandwidth  

 

Mode GSM850 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.244 0.248 

Middle CH 0.249 0.247 

Highest CH 0.246 0.247 

 

Mode GSM1900 

Mod. GPRS class 8 EDGE class 8 

Lowest CH 0.247 0.249 

Middle CH 0.244 0.247 

Highest CH 0.242 0.248 
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GSM850 (GPRS class 8) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           28.43 dBm

   824.192000000 MHz

OBW244.000000000 kHz

T1

Temp 1 [T1 OBW]

           12.80 dBm

   824.079000000 MHz

T2

Temp 2 [T1 OBW]

           12.23 dBm

   824.323000000 MHz

Date: 4.JAN.2016  17:05:35

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 824.2 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.57 dBm

   824.220000000 MHz

OBW248.000000000 kHz

T1

Temp 1 [T1 OBW]

            9.08 dBm

   824.076000000 MHz

T2

Temp 2 [T1 OBW]

            7.87 dBm

   824.324000000 MHz

 

Date: 4.JAN.2016  17:16:49

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           29.39 dBm

   836.424000000 MHz

OBW249.000000000 kHz

T1

Temp 1 [T1 OBW]

           14.80 dBm

   836.278000000 MHz

T2
Temp 2 [T1 OBW]

           13.28 dBm

   836.527000000 MHz

Date: 4.JAN.2016  17:06:10

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 836.4 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           24.87 dBm

   836.415000000 MHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

            8.52 dBm

   836.277000000 MHz

T2

Temp 2 [T1 OBW]

            6.94 dBm

   836.524000000 MHz

 

Date: 4.JAN.2016  17:17:18

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           29.97 dBm

   848.791000000 MHz

OBW246.000000000 kHz

T1

Temp 1 [T1 OBW]

           15.30 dBm

   848.678000000 MHz

T2
Temp 2 [T1 OBW]

           16.26 dBm

   848.924000000 MHz

Date: 4.JAN.2016  17:06:42

 A 

Offset  16 dB

LVL

Ref  35 dBm Att  30 dB*

Center 848.8 MHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           23.98 dBm

   848.812000000 MHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

            7.89 dBm

   848.677000000 MHz

T2

Temp 2 [T1 OBW]

            8.87 dBm

   848.924000000 MHz

 

Date: 4.JAN.2016  17:17:47
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30
1

Marker 1 [T1 ]

           24.88 dBm

     1.850203000 GHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

            9.65 dBm

     1.850077000 GHz

T2

Temp 2 [T1 OBW]

           10.78 dBm

     1.850324000 GHz

 

Date: 4.JAN.2016  17:30:38

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.8502 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           20.53 dBm

     1.850222000 GHz

OBW249.000000000 kHz

T1

Temp 1 [T1 OBW]

            7.82 dBm

     1.850076000 GHz

T2

Temp 2 [T1 OBW]

            7.64 dBm

     1.850325000 GHz

 

Date: 4.JAN.2016  17:41:52

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30 1

Marker 1 [T1 ]

           25.94 dBm

     1.879980000 GHz

OBW244.000000000 kHz

T1

Temp 1 [T1 OBW]

           11.64 dBm

     1.879879000 GHz

T2

Temp 2 [T1 OBW]

           11.66 dBm

     1.880123000 GHz

 

Date: 4.JAN.2016  17:31:21

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.88 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           21.95 dBm

     1.880019000 GHz

OBW247.000000000 kHz

T1

Temp 1 [T1 OBW]

            6.80 dBm

     1.879875000 GHz

T2

Temp 2 [T1 OBW]

            5.80 dBm

     1.880122000 GHz

 

Date: 4.JAN.2016  17:42:28

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30 1

Marker 1 [T1 ]

           26.46 dBm

     1.909815000 GHz

OBW242.000000000 kHz

T1

Temp 1 [T1 OBW]

           11.33 dBm

     1.909679000 GHz

T2

Temp 2 [T1 OBW]

           11.70 dBm

     1.909921000 GHz

 

Date: 4.JAN.2016  17:32:09

 A 

Offset  17.1 dB

LVL

Ref  35 dBm Att  30 dB*

Center 1.9098 GHz Span 1 MHz100 kHz/

*

*

3DB

RBW 10 kHz

VBW 30 kHz

SWT 10 ms

 

1 PK

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

1

Marker 1 [T1 ]

           22.84 dBm

     1.909783000 GHz

OBW248.000000000 kHz

T1

Temp 1 [T1 OBW]

            6.01 dBm

     1.909675000 GHz

T2

Temp 2 [T1 OBW]

            7.45 dBm

     1.909923000 GHz

 

Date: 4.JAN.2016  17:43:00
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Conducted Band Edge 

GSM850 (GPRS class 8) 

Lowest Band Edge Highest Band Edge  

  

GSM850 (EDGE class 8) 

Lowest Band Edge Highest Band Edge  

  

  

Ref  34.4 dBm

Offset  16 dB

 

SPUEM

 A 

LVL

3DB

Center 822.25 MHz Span 4.5 MHz450 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 820.000 M  823.000 M 100.00 k 823.000000 M   -40.94   -27.94

 823.000 M  824.000 M   3.00 k 823.980000 M   -23.20   -10.20

 824.000 M  824.500 M  10.00 k 824.190000 M    25.63    -9.37

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 4.JAN.2016  17:08:15

Ref  34.4 dBm

Offset  16 dB

 

SPUEM

 A 

LVL

3DB

Center 851.75 MHz Span 6.5 MHz650 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 848.500 M  849.000 M  10.00 k 848.795500 M    26.68    -8.32

 849.000 M  850.000 M   3.00 k 849.020000 M   -20.77    -7.77

 850.000 M  855.000 M 100.00 k 850.060000 M   -40.25   -27.25

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 4.JAN.2016  17:09:46

Ref  34.4 dBm

Offset  16 dB

 

SPUEM

 A 

LVL

3DB

Center 822.25 MHz Span 4.5 MHz450 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 820.000 M  823.000 M 100.00 k 822.859000 M   -42.72   -29.72

 823.000 M  824.000 M   3.00 k 823.980000 M   -30.15   -17.15

 824.000 M  824.500 M  10.00 k 824.206500 M    18.63   -16.37

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 4.JAN.2016  17:19:24

Ref  34.4 dBm

Offset  16 dB

 

SPUEM

 A 

LVL

3DB

Center 851.75 MHz Span 6.5 MHz650 kHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

 848.500 M  849.000 M  10.00 k 848.834500 M    19.25   -15.75

 849.000 M  850.000 M   3.00 k 849.008000 M   -26.76   -13.76

 850.000 M  855.000 M 100.00 k 850.055000 M   -42.15   -29.15

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 4.JAN.2016  17:20:53
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GSM1900 (GPRS class 8) 

Lowest Band Edge Highest Band Edge  

  

GSM1900 (EDGE class 8) 

Lowest Band Edge Highest Band Edge  

  

  

Ref  28.5 dBm

Offset  17.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.84775 GHz Span 5.5 MHz550 kHz/

1

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.845 G    1.849 G   1.00 M   1.848964 G   -25.03   -12.03

   1.849 G    1.850 G   3.00 k   1.849984 G   -26.80   -13.80

   1.850 G    1.851 G  10.00 k   1.850183 G    20.44   -14.56

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 4.JAN.2016  17:33:59

Ref  28.5 dBm

Offset  17.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.91225 GHz Span 5.5 MHz550 kHz/

1

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.910 G  10.00 k   1.909781 G    21.86   -13.14

   1.910 G    1.911 G   3.00 k   1.910020 G   -23.95   -10.95

   1.911 G    1.915 G   1.00 M   1.911000 G   -33.15   -20.15

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 4.JAN.2016  17:35:28

Ref  28.5 dBm

Offset  17.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.84775 GHz Span 5.5 MHz550 kHz/

1

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.845 G    1.849 G   1.00 M   1.848944 G   -28.41   -15.41

   1.849 G    1.850 G   3.00 k   1.849992 G   -31.00   -18.00

   1.850 G    1.851 G  10.00 k   1.850167 G    16.98   -18.02

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS

_SPULIN_

Date: 4.JAN.2016  17:44:36

Ref  28.5 dBm

Offset  17.1 dB

 

SPUEM

 A 

LVL

3DB

Center 1.91225 GHz Span 5.5 MHz550 kHz/

1

MAXH

-70

-60

-50

-40

-30

-20

-10

0

10

20

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

   1.910 G    1.910 G  10.00 k   1.909801 G    19.55   -15.45

   1.910 G    1.911 G   3.00 k   1.910012 G   -28.86   -15.86

   1.911 G    1.915 G   1.00 M   1.911040 G   -35.39   -22.39

  

  

  

  

  

  

  

  

  

SWP    50 of    50

LIMIT CHECK   PASS_SPULIN_

Date: 4.JAN.2016  17:46:06
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Conducted Spurious Emission 

GSM850 (GPRS class 8) GSM850 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 819.802500 M   -28.80   -15.80

 855.000 M    1.000 G   1.00 M 939.317506 M   -41.31   -28.31

   1.000 G    3.000 G   1.00 M   2.999000 G   -41.06   -28.06

   3.000 G    7.000 G   1.00 M   3.581000 G   -38.36   -25.36

   7.000 G    9.000 G   1.00 M   8.166500 G   -35.57   -22.57

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:10:45

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 819.802500 M   -31.66   -18.66

 855.000 M    1.000 G   1.00 M 858.697500 M   -42.59   -29.59

   1.000 G    3.000 G   1.00 M   2.996500 G   -41.28   -28.28

   3.000 G    7.000 G   1.00 M   3.599000 G   -38.37   -25.37

   7.000 G    9.000 G   1.00 M   7.546500 G   -35.73   -22.73

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:21:47

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 663.975000 M   -42.19   -29.19

 855.000 M    1.000 G   1.00 M 898.101253 M   -42.32   -29.32

   1.000 G    3.000 G   1.00 M   1.673000 G   -27.58   -14.58

   3.000 G    7.000 G   1.00 M   3.011000 G   -38.40   -25.40

   7.000 G    9.000 G   1.00 M   7.634500 G   -36.09   -23.09

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:11:54

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 788.005000 M   -43.41   -30.41

 855.000 M    1.000 G   1.00 M 925.832505 M   -42.25   -29.25

   1.000 G    3.000 G   1.00 M   1.673500 G   -37.08   -24.08

   3.000 G    7.000 G   1.00 M   3.023000 G   -37.98   -24.98

   7.000 G    9.000 G   1.00 M   8.097000 G   -36.18   -23.18

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:22:37

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 733.692500 M   -42.50   -29.50

 855.000 M    1.000 G   1.00 M 855.108750 M   -35.17   -22.17

   1.000 G    3.000 G   1.00 M   1.698000 G   -27.04   -14.04

   3.000 G    7.000 G   1.00 M   4.248000 G   -38.36   -25.36

   7.000 G    9.000 G   1.00 M   7.539000 G   -36.04   -23.04

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:12:40

Ref  35 dBm

Offset  16 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 9 GHz897 MHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M  820.000 M   1.00 M 769.045000 M   -43.68   -30.68

 855.000 M    1.000 G   1.00 M 855.036250 M   -37.89   -24.89

   1.000 G    3.000 G   1.00 M   1.698000 G   -39.79   -26.79

   3.000 G    7.000 G   1.00 M   3.045000 G   -38.07   -25.07

   7.000 G    9.000 G   1.00 M   7.668000 G   -35.89   -22.89

  

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:23:26
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GSM1900 (GPRS class 8) GSM1900 (EDGE class 8) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  

Ref  35 dBm

Offset  17.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 111.965000 M   -37.78   -24.78

   1.000 G    1.845 G   1.00 M   1.677690 G   -40.16   -27.16

   1.915 G    3.000 G   1.00 M   2.898010 G   -40.41   -27.41

   3.000 G    7.000 G   1.00 M   5.111000 G   -37.45   -24.45

   7.000 G   13.600 G   1.00 M  10.210900 G   -34.46   -21.46

  13.600 G   19.100 G   1.00 M  15.068500 G   -25.70   -12.70

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:36:24

Ref  35 dBm

Offset  17.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 877.295000 M   -41.44   -28.44

   1.000 G    1.845 G   1.00 M   1.106048 G   -41.50   -28.50

   1.915 G    3.000 G   1.00 M   2.969078 G   -40.56   -27.56

   3.000 G    7.000 G   1.00 M   3.044000 G   -37.13   -24.13

   7.000 G   13.600 G   1.00 M  10.243900 G   -34.50   -21.50

  13.600 G   19.100 G   1.00 M  14.986000 G   -25.96   -12.96

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:47:03

Ref  35 dBm

Offset  17.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 141.792500 M   -33.18   -20.18

   1.000 G    1.845 G   1.00 M   1.707054 G   -38.71   -25.71

   1.915 G    3.000 G   1.00 M   2.986166 G   -39.52   -26.52

   3.000 G    7.000 G   1.00 M   5.119000 G   -37.23   -24.23

   7.000 G   13.600 G   1.00 M  10.236475 G   -33.69   -20.69

  13.600 G   19.100 G   1.00 M  15.253438 G   -25.81   -12.81

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:37:11

Ref  35 dBm

Offset  17.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 980.357500 M   -41.66   -28.66

   1.000 G    1.845 G   1.00 M   1.044785 G   -41.31   -28.31

   1.915 G    3.000 G   1.00 M   2.993219 G   -39.60   -26.60

   3.000 G    7.000 G   1.00 M   3.595000 G   -37.42   -24.42

   7.000 G   13.600 G   1.00 M  10.265350 G   -34.81   -21.81

  13.600 G   19.100 G   1.00 M  15.337312 G   -26.12   -13.12

  

  

  

  

  

  

SWP    10 of    10

LIMIT CHECK   PASS

_SPULIN_

 

Date: 4.JAN.2016  17:47:50

Ref  35 dBm

Offset  17.1 dB

 

SPUEM

 A 

SGL

LVL

3DB

Start 30 MHz Stop 19.1 GHz1.907 GHz/

1

MAXH

-60

-50

-40

-30

-20

-10

0

10

20

30

   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 171.620000 M   -29.42   -16.42

   1.000 G    1.845 G   1.00 M   1.276526 G   -40.12   -27.12

   1.915 G    3.000 G   1.00 M   2.082904 G   -39.41   -26.41

   3.000 G    7.000 G   1.00 M   3.019000 G   -36.70   -23.70

   7.000 G   13.600 G   1.00 M  10.223275 G   -34.14   -21.14

  13.600 G   19.100 G   1.00 M  15.377188 G   -26.02   -13.02
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   Start      Stop       RBW       Freq       PwrAbs    Limit

   [Hz]       [Hz]       [Hz]      [Hz]        [dBm]    [dB]   

  30.000 M    1.000 G   1.00 M 171.377500 M   -33.36   -20.36

   1.000 G    1.845 G   1.00 M   1.794511 G   -40.45   -27.45

   1.915 G    3.000 G   1.00 M   2.981555 G   -39.78   -26.78

   3.000 G    7.000 G   1.00 M   3.034000 G   -37.17   -24.17

   7.000 G   13.600 G   1.00 M  10.262875 G   -34.68   -21.68

  13.600 G   19.100 G   1.00 M  15.213563 G   -25.36   -12.36
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Frequency Stability 

Test Conditions  Middle Channel 
GSM850 

 (GPRS class 8)  

GSM850 

 (EDGE class 8) 

Limit 

2.5ppm 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0765  0.0956  

PASS 

40 Normal Voltage 0.0143  0.0060  

30 Normal Voltage 0.0813  0.0909  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0885  0.0096  

0 Normal Voltage 0.0132  0.0012  

-10 Normal Voltage 0.0036  0.1184  

-20 Normal Voltage 0.0096  0.0897  

-30 Normal Voltage 0.0801  0.1016  

20 Maximum Voltage 0.0024  0.0000  

20 Normal Voltage 0.0729  0.0933  

20 Battery End Point 0.0789  0.0980  

Note:  

1. Normal Voltage = 3.8V. ；Battery End Point (BEP) = 3.5 V.；Maximum Voltage =4.2 V 

2. The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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Test Conditions  Middle Channel 
GSM1900 

 (GPRS class 8)  

GSM1900 

 (EDGE class 8) 

Limit 

Note 2. 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0016  0.0713  

PASS 

40 Normal Voltage 0.0011  0.0612  

30 Normal Voltage 0.0138  0.0638  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0043  0.0622  

0 Normal Voltage 0.0117  0.0872  

-10 Normal Voltage 0.0170  0.0761  

-20 Normal Voltage 0.0622  0.0676  

-30 Normal Voltage 0.0005  0.0617  

20 Maximum Voltage 0.0080  0.0021  

20 Normal Voltage 0.0059  0.0612  

20 Battery End Point 0.0048  0.0644  

Note:  

1. Normal Voltage = 3.8V. ；Battery End Point (BEP) = 3.5 V.；Maximum Voltage =4.2 V 

2. The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 


